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Table [. Chemical composition of specimens

tested.
Specimen I . .
No. C ‘ Mn Si Cr Ni
i 011! 1-65]| 0-55! 2370 ! 13-43
2 0°17 | 1°67 | 0°57 | 23°62 | 13°39
3 0°28 ' 1°64 | 0°66 | 2344 | 13°39
4 0°16 | 1°57 | 1°80 | 23°65 | 13-33
5 0°16 | 1°62| 2°27| 23°90 | 13-42
6 0°13 | 1°53 | 0v65| 23°58 | 11+94
7 0712 1°59 | 0769 | 2362 14-96
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Fig. 1. Tensile and hardness test results of
of annealed materials.
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Fig. 2. Effect of prolonged exposure at 650°C
and 803°C on the room temperature

impact resistance.
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Table 2. Creep rupture test results.

l Rupture strength { Elongation
‘Specimen ! (kg / mm?) (%)
No. } 650°C 650°C | 800°C | 650°C
! 100h 1000h ' 100h - 1002h
1 I 17°5 -4 4+8 | 8
2 I 168 11°2 4-8 11
3 1676 10°7 47 17
4 i 185 11+7 52 18
5 19+8 117 1 56 | 34
6 17°7 + 11°7 | — 8
7 17°2 H 1144 | — 8
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(Studies on alloy A 286—1)

Taro Hasegawa, Osamu Ochiai, Shizuo Yamashita.
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Table 1. Chemical composition of material tested.

C Si | Mn P S Cr Ni Mo | V Ti | Al | N
E 9 004 | 0'78 | 1°39| 07003 | 0-012| 1549 | 25°95| 1°30| 0+32| 1-92| 0-28|0°028
E!l 0°06 | 1+00| 1°36| 0°004 | 0°010| 1583 | 26°86 | 1+33| 0°35| 2°30| 0°23 | 0-005
: . 0740 | 1°00 |_. ; [3°50 | 24700 | 100 | 0710 | 1°75 |_p. _
AMS5735B |<0°08 | 700 |upegp [<07040 |€0°030 | 2. 00 | 5700 l~1+50 |~0°50 |~2-25 | <035
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Table 2. Heat treatment of specimens tested.

Solution treatment Aging

980°C X 1 h-oil-cooling 718°C X 16 h-air-cooling
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